Linear Locks / Simplified Linear Locks

Linear Guide Lock Plates / Linear Guide Lock Units / Linear Guide Taper Locks

[l These linear rocks press the rail strongly onto the datum plane to correct bending and avoid misalignment by external force. See below for application examples and mounting dimensions.

. i icanti Linear Guides (R dation)
MLinear Locks Nl_ockmg Directon Type | H [T1.4|T1.8]T3.5] 15 Type | H [T1.4[T1.8[T3.5] 15
Hex Wrench Hole Sla 5O - N N 22 - 10 -
ini 8 O - -]- 28| - | - |O
Wrench Hole StandardRaif 10 | - [ O [ - | - 30 -] -]0O
CVAWE [3 ] - [O [ - ﬁ“{?LUE/ B[ - --10
included) [16 [ - | - [O | - He:vylqu(T)]ad 6| -1-1-10
20 | - - 1O - 40 | - - -1 O
. 65| O | - - - 42 | - = @)
B P 25 - | -
Wide Rail 21— 8 == o
(C-VALUE
= ; 4] - [0 -
Rubber (NBR) 6] - | O - -
Type _|[MMaterial Surface Treatment o 24 | - - 1O -
LLT |1t eaunfElectroless Nickel Plating ; 28 | - | - O O
LLTR _{ThemalRefned) 17BC Peting = Medium/ | 80 | - | - -
LLTS o 1401 equi - Heavy Load gg - - - 8
<How to Mount> a2 | - N O
After turning B1 clockwise, turn B2 (inner screw) clockwise.
Part Number Mounting Hole Dimension| Max.Allowable (Max. Alowable| pr o LLT LLTR LLTS
H Di7 B1 | B2 - Tightening Torque| Push Force @ Unit Pri Unit Pri Unit Price|
Type T D1 |F(min)| W | (N-cm) (N) -9 pefs) 10~ 200 pel - 9 pels)10-~ 50 pes 1 ~ 9 pefs |10~ 0 pes.
p pels) L
1.4 3.8 78 7
LLT -0.013
LLTR ;g 12.8 | 10 -0.028 5 |25 10 1 6.5 gg 13; g
LLTS 5 14.8 | 12 -9:918 12 12 7.5 15.8 323 14

(®)For orders larger than indicated quaniity, lease request a quotation.

lSimplified Linear Locks | LLTA

Applicable Linear Guides (Recommendation)

Type H]T2[T3][T5] 17 Type H[T2[T3][T5[T7
6 | - [ -[-1- 24| O - -
- 8 | - | -[-1- 2| - 10
Clap st [ 10 [ O [ = | - [ - w | - o] -
Rotating Direction (CVALEE 13 | O | - - = &-\@LUE/ 33 | - 1O
} neded) 36T o | - - Hea?lyull.rt;]ad 36 O
20| - -]-1- 40 O
65 - | - [ - | - 42 @)
(o E N e : 9
di cae | 2 [ O] -
[@Material: EN 1.1191 Equiv. (Thermal Refined) ‘ included) | 14 | O | -
Bsurface Treatment: CZ Coating [ [ 16 | O -
[3Accessory: Mounting Screw j jg 24 - O -
2] -] -]0
|d] Medium/ | 30 © | =
D Heavy Load | 33 @)
LLTA3, 5,7 36 © | =
42 - 10
Part Number -0.01 Mounting Hole Di . Max. T.Max-. & Unit Price [fome i
Type T L |Dooos |H|Hi| S & M | Sm| @ cuntinolSclely PuserF)ome (N<cm)°rque1~9pc(s).10~150pcs.
2 |28] 5 [4]8]|7]04 - 4 | 3 [ M2 | 5 | 1 [Phillips Flat Head Screws M2x8 70 2.8
LLTA 3 3.8 7 6 [12]11]0.5 2 6 4 | M3]| 6 3 Hex Socket Low Head Cap Screw M3x10) 157 7.9
5 4.8 9 7 [14]13]0.5 g 7 5 | M4| 6 6 Hex Socket Low Head Cap Screw M4x12) 306 15.3
7 58| 11 8 [18]14]0.5 4 8 6 | M5 | 8 13 Hex Socket Low Head Cap Screw M5x16) 488 24.4
(®)For orders larger than indicated quantity, please request a quotation.
Ordering |Part Number
Example  LLT5 IILLTA (Simplified Linear Locks) Mounting Procedures ~ (Fig. )
LLTA7 (1) Drill holes for mounting linear locks on the base (Refer to Mounting _
Hole Dimensions.). 2~ Mounting Screw
(2) Temporarily tighten the rail screws.
(3) Insert the mounting screws in LLTA and temporarily tighten (Fig. 1).
(4) Turn the LLTA shoulder clockwise with a wrench and press the rail
onto the datum plane (Fig. 2).
(5) Fully tighten the rail screws.
(6) Fully tighten the LLTA mounting screws.
ex Example
HLinear Lock Example [l Mounting Hole Dimensions (Reference)
-Linear Locks - Simplified Linear Locks
Enlarged View D1(H8)
SXW28-460 u 9 W=0.1
e Guide Rail Qs
D1(H8
§'.J P |.|__
w U
- Reference P
Reference Plane @ ERIEIC ane
L Guide Rail
M

-Press the rail onto the datum plane by turning the
linear locks.

lThis plate secures the table and the datum plane of blocks to avoid misalignment from external force.

MLinear Guide Lock Plates
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LLPU kumm Equw.‘ElectmIess Nickel Plating T
Part Number Volume Di t Rate
Type L 1 ~ 9 pc(s). 10 ~ 50 pcs.
23
28
LLPU 33 To Be Quoted on WOS
43

WlThis plate secures the rail and the pedestal to avoid misalignment from external force.

MLinear Guide Lock Plates

LLPL14

/()
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| ! Example
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Type |IEMaterial‘§Surface'
LLPL [pi1.191 eilectoless Nickel Pl 2 ! i
1191 Equiv|Electroless Nickel Plating 36 9
Part Number Unit Price Volume Discount Rate
Type Nominal | 1~ 9 pc(s).
14
LLPL 36
HLinear Guide Lock Units LLTG5
LLTGss e | l“’"""e
(ST
i e)
. P (Dimensions fter Mounting) ‘ 20 ‘ LiTG
e 6.56)

Type |[Material @Surface Treatment

LLTG [hamroElectroless Nickel Plating

LLTGS| *i” -
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*6 i the dimension when using low head cap screw.
The dimension is 7.1 when using a standard hex socket head cap screw.

bt 195

Part Numt R LLTGS
Ti Rate| Unit Price
Type M (N-m) 10~ 100 pes. [ 1 ~ 9 pc(s).[ 10 ~ 50 pcs.
LLTG 4 2
LLTGS 5 8

(® LLTG components are held together by elastic adhesive. Install as shipped.
IlBy strongly pressing the rails or blocks on datum surfaces to avoid misalignment from external force.

(®For orders larger than indicated quantity, please request a quotation.

MLinear Guide Taper Locks
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Type |[MMaterial|[JSurface Treatment

LLKA |EN1.1191| Electroless Nickel
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. Example

LLKB | Equiv Plating Avoid interference with the block.
Part Number Al T © Volume Discount Rate
Type No. 10~100pcs.| 101~ LLPU23
LLKA g gg lg 191 12? To Be Quoted I':I':L%‘é
wee [{abfele




